

Nanocomposites and nanomaterials

Structure-properties relationships for nanoporous polycyanurates and their nanocomposites

**A.M. Fainleib¹, A.V. Vashchuk^{1,2}, O.N. Starostenko¹, O.P. Grigoryeva¹,
Sergiy Rogalsky³, Thi-Thanh-Tam Nguyen², Eliane Espuche⁴, Daniel
Grande²**

¹ Department of Chemistry of Heterochain Polymers and Interpenetrating Polymer Networks, Institute of Macromolecular Chemistry, Natl. Acad. of Sci. of Ukraine. Kharkivske shose, 48, Kiev-02160, Ukraine. E-mail: fainleib@i.ua

² Institut de Chimie et des Matériaux Paris-Est, UMR 7182 CNRS – Université Paris-Est Créteil Val-de-Marne. Rue Henri Dunant, 2, Thiais-94320, France

³ Institute of Bioorganic Chemistry and Petrochemistry, Natl. Acad. of Sci. of Ukraine. Kharkivske shose, 50, Kiev-02160, Ukraine

⁴ Université de Lyon, «Ingénierie des Matériaux Polymères», UMR 5223 CNRS-UCBL-INSA Lyon-UJM, 69622 Villeurbanne, France

In the present work, novel nanoporous film materials of thermostable Cyanate Ester Resins (CERs) were generated by polycyclotrimerization of dicyanate ester of bisphenol E *in situ* of the ultra-low amounts of epoxycyclohexyl POSS nanoparticles or/and the varying amounts of different ionic liquids (IL), i.e. 1-heptylpyridinium tetrafluoroborate ([HPyr][BF₄]), 1-methyl-3-octylimidazolium tetrafluoroborate ([OMIm][BF₄]), 2-(hydroxyethylamino) imidazolium chloride ([HEAIm][HCl]) and polyhexamethylene guanidine toluenesulfonate ([PHMG][TS]), followed by the quantitative extraction of the latter after complete CER network formation. The completion of CER formation and IL extraction was assessed using gel fraction content determination, FTIR, ¹H NMR, and energy dispersive X-ray spectroscopy (EDX). The curing kinetics of the polymer network formation was investigated by FTIR analysis. The morphology and porosity features, such as pore diameter and pore size distributions of the samples were estimated by SEM and DSC-thermoporometry. The average pore diameter was found to be around 45-60 nm. The thermal stability of the nanoporous CER-based films was investigated by thermogravimetric analysis (TGA). The gas permeability (He, CO₂) and selectivity (He/CO₂) were measured and the results have been analyzed.